JULY '95

26.22 LP FR CARRAROQ AXLE ref. 128802
For "MF*
Spare Parts List

| md 9976 N 0916126-6F+08++ FIIAHIS DUYHAYD LGOEL G00¢ 4857 [{



26.22 LP FR CARRARQ AXLE ref, 128802
For "MF"

SPARE PARTS LIST

INDEX OF PAGES

1.4 Axle housing

22 Swivel housing and tie rod

31 Bevel gear/ pinion set
4.0  Differsntial

50  Driveshafts

6.0  Wheel hub and braks

7.1 Epyciciic reduction gears |

¢ d 99%E AN 0916106-6v+6E++ JI1A43S OUYadYD LGE175000 485 1¢



26.22 LP CARRARQ AXLE rel. 128802
Axle houging 1.4

MOD. N. 4723-4923

- Pos. Rel. Oty Dascription Pos. Rel. Q.ty Deseription
1 104088 1 Braathar M10x1
2 066023 1 w Axle housing
3 02826 2 O.ring 2375
4 127522 2 Bush
5 127520 2 Bush
6 127621 2 Thrugt waghar
"""" 7 16123 2 Ol seal 42x62x14

8 118547 2 Bush
9 023827 4 Rivet D3.2
10 123147 1 Plate
11 047860 2 Pin D.15x35
12 072236 4 Cantering bush
13 126022 4 Bolt 12.9 M14x2475
14 021665 1 Orain plug M.22x1,5 DIN 806
15 126836 1 Diffarantial support Assy

16 125827 10 Bolt 12.2 M12x1.75x33

17 128632 2 Ballevills washer
18 128831 2 Bellaviile washer
19 123680 2 Bush oy
20 - 2 Washer, inner toothed (nﬁ{awicagbla') :
21 027663 2 Bearing N
22 130534 4 Flate
23 DM39 8 Scraw Socket head MBx10 UNI 5931
24 128060 1 Drain plug M.24
25 131276 2 Spacer washar

« Includes tems pos. 20 and &

£ g 9978 IN 0916106-6%+0C++ JI1AL3S Od¥adyd . . LG:81 G000 "188 [¢



26.22 LP FR CARRARQ AXLE ret, 128802
Swivel housing and tie rod 2.2

MOD.N.4640-4723-4755-4775-5051-5359

Pos. Ref. Q.ly Description Pos. Rel. Qly Deszcription
1 134m5 2 Cover . 29 132009 1 Bush (LH thread)
¢ 021397 4 Serew M6x10 Sockst head 30 101035 - Shim 1mm
3 o811 2 O.ring 119
4 131894 2 Shaft
5 133443 ¢ Fotentlomater kit
& 020701 4 Balt TE 8.8 M4x20 5738
7 023060 4 Washar 0.4
B 131 891 2 Patentiometer
9 133437 Tie rod assy
10 131806 ¢ King pin
1 1722 2 Qil seal 35x52x14
12 100872 2 Bugh
13 134031 1 Swivel housing LH
14 1apds 2 King pin
15 126823 16 Bolt
16 134030 1 Swivel housing RH
17 123206 4 Bolt M14x95
18 13161 2 Spacer
19 351209 1 Ball joint (RH thread)

20 134023 1 Tig rod
21 351238 1 Ball joint (LH thread)
22 02244 2 Nut M20x1,5 (Self Locking)
23 024859 7 Snap ting D.12 DIN 471
24 1077688 1 Nut
25 132162 Spacer
26 107788 1 Nut
27 030740 2 Plug -Kapsato-
28 . - Ses page 1.1
Fora 999N 0916126-6F+bE++ D1AE3T 0dvgdyd 86181 G00¢ 1837 1¢



28.22 LP CARRARO AXLE ref. 128802
~ Bavel gear/Pinion set 3.1

MOD. N. 4853-5207
Pos. Ref. Oy Dawcription Pos. Ref. Qiy Description
1 DE5675 1 Bevel gear/pinion set Z=10/32
2 132266 - Shim 2.50 mm ‘
2 132266 - Shim 2.60 mm
¢ 132287 - Shim 2.70 mm
2 132268 - 8him 2.80 mm
2 132269 - 8him 2.90 mm
2 132 - 8him 3.00 mm
2 1327 - Shim 3,10 mm
2 1anmn - Shim 3.20 mm
2 132218 - Shim 3.30 mm
2 13214 - Shim 3.40 mm
3 130807 2 Bearing 31308
4 125820 2 Collapsible spacer
5 125806 1 Spacer
& 115064 1 Ring nut M40x1,5
7 MManT 1 Lockwasher
8§ 0o 2 Boft M10x60 UN! 5738
g 17362 1 Flange
10 022411 2 Nut R8O M10x1,25 (Self locking)
11 020746 6 Bolt MEx16 5730
12 116310 1 Cover
13 118722 1 Oil seai 35x52x16

G 'd 99%E AN 0916106-6v+6E++ JI1A43S OUYadYD G181 G00C 485 1g



26.22 LP FR CARRARD AXLE ref, 128802
- Difterential 4.0

- Pos. Ref. Q.ty Description Pos. Ref. Qly ' Dascﬂpﬂun

t 15730 4 Thrust washer
2 116369 2 Shaft
3 066156 1 Differential kit
4 128440 2 Scraw Mox10 (Self locking)
5 1wrme 2 Locking piate
& 107400 2 Ring nut
-7 D273pe 2 Badarlng 30210
8 120361 2 Thrust washar
8 12 1 Differential housing
10 125662 12 Bolt 12.9 M10x1,5x75 (Seif-locking)

§ ta S978 N D916126-6r+bE++ FOTAY3S DdvHyYD 86181 G00¢ 1837 1¢



26.22 LP CARRARG AXLE raf.128802
~ Drive ghafts

5.0
Pox, Ret. Dy Dascription ‘ “Pos. Ref. 0.y ' Description
1 128615 1 Drive ghaft -
1 128616 1 Drive shaft
2 0462456 1 ™" Half shaft (ditferential side)
2 046258 1 * Half shatt ( differential sids)
3 040835 ¢ Central body
4 (40869 4 Spider
5 046257 2 Half shaft {wheel slids)
* Qnly for driva shaft 128615
** Only for drive shaft 1286816
fod o 99FE N 09161 76-F+B0++ FOTAHIS Ou¥udyD . BG:EL G00¢ "185°1¢



26.22 LP CARRARD AXLE ref.128802
* Wheel hub and brakes

0.ty

Fos. Raf. O.ty Degcription Pos. Raf, Daseription
1 021565 2 Drain plug M.22 26 047706 2 Cassatle seal
2 121684 2 Breather plug '
3 126655 €  Lockring
4 020754 12 Bolt MBx30 5738
5 126242 12 Waeher D.6,2x17,5x2
8 126286 12 Bush
7 126287 6§  Spring
8 125189 2 Centering bush D.24
8 125190 14 Cantering bush D.20
9 119806 18 Bolt Mi4x1 5x85 (Salf locking)
10 125221 1 Wheel carrier LH.
10 125222 1 Whaal carrier R.H.
11 123972 2 Quadring 168,6x3,5
12 123166 2 Reaction plate
13 123150 2 Crown gear
14 121656 2 Brake disg
15 125219 2  Reaction plate
16 124006 2 Antiextrusion ring D.184,1-2 85
17 121274 2 Quadring 178,6x3,5
18 124004 2 Brake piston
19 124005 2 Antiextrugion ring D.170,1-2,95
20 125728 2 Sorew
21 123622 6  Spitt pin D18x20
2 028526 2 Q. ring 2031
2 118370 4 Bearing 37431A/37625
24 121784 2 Whesl hub
25 125280 2 Olplug

§ ta G978 AN D910126-6F+08+1 FIIAHTS OdvadYD pGrEl G00¢ 1St g



26.22 LP FR CARAARO AXLE ref. 128802

Epycicile reduction gears

11

MOD. N.5314-4853

b g G976 N

D916126-6r+bE++ FOTAY3S DdvHyYD

Pas. Ref, Qly Description Pos. Rel. Oy Description
1 130293 6 Planetary carrier
2 028294 18 Needle bearing (by tens)
3 066133 2 Planetary carrier assy
4 120853 4 Stud with collar
5 0206510 4 Screw 10.9 M12x30 LN 5833
6 119508 16 Washer G185 DIN 74381/2B
.7 115812 16 Nut DIN 74361/2B
8 092270 2 Ol plug M22x1.5
2 106198 12 Stud
10 115682 2 Thrust pin
11 024784 2 Snap ring 0.29 - DIN 471
12 121628 2 Sleeve
13 120079 2 Thrust washer
14 115634 12 Thrust washer
15 024788 & Snap ring D.34 DIN 471
16 1164568 2 Thrust washer
17 De6132 2 Planetary carrier

00:91 G00¢ 18314



